
51

2

3

4
5

6

5

7

89

10

11

10
9

12

13

4

9

10

14

15

16

17

18

19

20

21

22 23
4

5

24

4

22
25

26
27

28

29
30

31
32

32

33

34

35

4

5

36
37
38

39
40

4142

43

44

45
46

4748

51
49

50
52

53
54

55
56

57
58

5960

61
62

63
49

4
25

22

64

65

66

67

68
69

70

71

72

73

74

75

76

77
78

79

22
4

5
28

1



No. Code Description Qty
1 GB/T 5783 Bolt M12*70 2
2 GM-8610 Trailer connector 1
3 ATV120.01.03 Connection bar A 1
4 GB/T 97.1 Washer 12 33
5 GB/T 889.1 Nut M12 28
6 ATV120.01.04 Bushing 2
7 ATV150.11 Pull bar weldment 1
8 GB/T 5783 Bolt M16*70 1
9 GB/T 97.1 Washer 16 3

10 GB/T 889.1 Nut M16 3
11 ATV120.23 Balltype connection bar 1
12 GB/T 5783 Bolt M16*100 1
13 ATV150.19 Bar weldment 2
14 ATV150.12 Adjsutment plate weldment 1
15 GB/T 5783 Bolt M12*90 3
16 KS 1321 Circlip 4*40 2
17 ATV120.09 Skid right 1
18 ATV150.1 Mower deck 1
19 ATV150.2 Rotor weldment 1
20 EF100.00.122 Wind Fender 15
21 ATV150.13 Bar 1
22 GB/T 5783 Bolt M12*30 18
23 ATV120.08 Skid  left 1
24 UC207 Bearing UC207 2
25 GB/T 93-1987 Spring Washer 12 8
26 GB13871-94 Oil seal FB55*80*8 1
27 ATV120.18.03 Oil bushing 1
28 JB�T 7940.1-1995 Grease nipple M8*1 6
29 5110961 Tire 16*6.50-8 4
30 GB 276-94 Bearing 6005 4
31 ATV150.21 Plate 2
32 GB/T 5783 Bolt M12*35 6
33 GB/T 276-1994 Bearing 6205 8
34 ATV150.20 Plate 4
35 ATV150.10 Wheel bracket weldment 2
36 ATV150.6 Plate 2
37 GB/T 5783 Bolt M12*40 9
38 GB/T 5783 Bolt M14*90 2
39 ATV150.5 Wheel connection plate 1
40 GB/T 889.1 Nut M14 2
41 Rubber 25 1
42 ATV150.8 Belt cover 1
43 GB/T 5783 Bolt M8*16 4
44 JB/T7934Z3 Power lock 35*60 1
45 ATV150.17 Belt pulley 1
46 GB/T 1171-74 Belt 3



47 ATV150.15 Plate for clutch 1
48 ATV150.18 clutch 1
49 GB/T 889.1 Nut M8 3
50 GB/T 96-1985 Big washer 8 2
51 GB/T 2673-86 Bolt M8*25 9
52 GB/T 96-1985 Big washer 12 1
53 ATV150.9 Tension roller assemble 1
54 GB/T 6170 Nut M12 2
55 GB/T 5783 Bolt M10*25 8
56 GB/T 93-1987 Spring washer 10 4
57 ATV150.14 Rubber 2
58 GB/T 889.1 Nut M10 8
59 GB/T 97.1 Washer 10 31
60 GB/T 5783 Bolt M10*55 4
61 12V Battery 1
62 GB/T 5783 Bolt M8*20 3
63 GB/T 97.1 Washer 8 2
64 ATV120.24 Plate for battery 1
65 Handle bar 1
66 ATV120.20 Wheel adjustment assemble 1
67 Oil Tank 1
68 ATV150.4 Connection bar 1
69 JBT 982 Combine washer 12 2
70 JB/T 978 Bolt M12*1.25*32 1
71 ATV150.22 oil pipe 1

72 ATV120.11 adjustment plate for rear roller 
left 1

73 ATV150.3 1
74 18HP engine 1
75 ATV150.16 clutch bushing 1
76 ATV150.7 rear door weldment 1
77 GB/T 70.1-2000 Bolt M12*60 3
78 UC205 Bearing Uc205 2

79 ATV120.10 adjustment plate for rear roller 
Right 1


